CATALOG OF
REPLACEMENT
PARTS

FMS40 MIXER

ML-134476
ML-134477
ML-141002

FORM 43182 Rev. A (May 2023)



FMS40 MIXER REPLACEMENT PARTS

F-43182 Rev. A (May 2023) -2- ©2023



FMS40 MIXER REPLACEMENT PARTS

11
13
15
17
19
21
23

Table of Contents

CONTROL PANEL

ELECTRICAL COMPONENTS
ATTACHMENT HUB

BASE AND PEDESTAL

BOWL SUPPORT

TRANSMISSION CASE AND MOTOR
TRANSMISSION

BOWL GUARD AND HEIGHT SENSOR
AGITATORS AND ACCESSORIES
WIRING HARNESSES

F-43182 Rev. A (May 2023)



FMS40 MIXER REPLACEMENT PARTS

CONTROL PANEL

F-43182 Rev. A (May 2023)



FMS40 MIXER REPLACEMENT PARTS

CONTROL PANEL

ILLUS. PART NO. NAME OF PART AMT.
PL-59035
1 00-917354 PCB ASSY. - SPEEA SEIECL. ... .eiiiiiiiieiie ettt ettt e e e e 1
2 00-916988-00005  Timer AsSY. (90-130 V., B0 HZ.)....oouii ittt e e e e 1
3 00-916988-00006  Timer AsSY. (180-250 V., B0 HZ.).....ciiiiiiiiiiiiieiiie ettt e e 1
4 00-916938 ST oL Lot S 4 oY PSSR URUPPPPt 1
5 00-917442 Panel - Operator (REA)......coiuui ittt sttt e e e 1
6 SC-022-72 Mach. Screw 5-40 x 7/16 Slotted Flat Hd. (SST)......cccuiiiiuiiiiiiecie e 2
7 00-917141 KNob - Control.........cceoveeieeeiee e
8 00-917448 Switch Assy. - Stop
9 00-917446 Guard - Switch............
10 00-917448 Switch Assy. - Stop
11 SC-120-61 Mach. Screw M4 x 0.7 x 10mm Slotted Cheese Hd..........c.coceiiiiiiiiii e 6

-5- F-43182 Rev. A (May 2023)



FMS40 MIXER REPLACEMENT PARTS

21 THRU 24

PL-59036 |

ELECTRICAL COMPONENTS

F-43182 Rev. A (May 2023) -6-



FMS40 MIXER REPLACEMENT PARTS

PART NO.

00-916269
WL-019-81
SC-118-29
00-205113-00001
00-087714-020-3
WL-019-81
SC-200-02
00-087714-042-1
00-087714-042-3
WL-019-81
SC-200-02
00-917840
00-917577
00-917578
WL-019-81
NS-047-24
SD-039-50
00-917472
WL-019-74
SC-121-57
FE-024-88
FE-022-84
00-917681
00-917682
SC-128-14
SC-118-29
WL-019-81
00-916269
00-917830
SD-039-50
SD-039-50
00-917764

ELECTRICAL COMPONENTS
NAME OF PART AMT.

BIOCK = TE@IMINAL........eiiiiieiiie ettt ettt ettt e e e e eanee 1
Lockwasher M4 EXtErnal (SST).....ccutioiiiiieiii ittt e e
Mach. Screw M4 x 0.7 x 15mm Slotted Pan Hd. (SST)...

Relay (B.P.D.T.) (120 V. )ittt ettt ettt ean e neeeaane 1
Relay (B.P.D.T.) (240 V. )ittt ettt 1
Lockwasher M4 EXtErNal (SST).....ccutaiieiiieiie ittt ettt ettt sbeesmt e e e e e ennes 2
Mach. Screw M4 x 0.7 x 10mm Slotted Pan Hd. (SST)......cceiiiiiiiiiiiiiieie e 2
Relay (2-Pole) (120 VAC) (30 AMIP.) ..ttt ittt ettt ettt et e saaeentae e e e e ennne 1
Relay (2-P0l€) (240 VAC).....c ettt bttt ettt ettt e e e 1
Lockwasher M4 EXernal (SST)......ccioiiiiiieiiiieenie e s 2
Mach. Screw M4 x 0.7 x 10mm Slotted Pan Hd. (SST)......ccceeiiiiiiiiiiiiieieeeeeeee e 2

Controller (100-120 V., 50-60 Hz., 1 Ph.)...coiiiiiiiiiiiieie et 1
Controller (200-230 V., 50-60 Hz., 1 Ph.)...c.oiiiiiiieiiee e e 1
Controller (200-230 V., 50-60 Hz., 3 Ph.)...c..oiiiiiiiiiiieeee et 1
Lockwasher M4 EXIErNal (SST)....ciiuiie ittt ettt et et e e e e s e e e e e aaaaaeas 4
Nut M4 x 0.7mm Hex (Brass)

Self-Tapping Screw M3.9 x 13mm Phil. Pan Hd., (SST).....ccoccuiiiiiiiiiiie e 1
Plate - Controller MOUNTING. .......co.iiiiaie ettt sbe et e e e e annes 1
Lockwasher M8 Spring (SST).......covveeiiieiiiieiiieeiieee

Cap Screw M8 x 1.25 x 10mm Hex Socket Hd. (SST).
Lock Nut 1/2 Electrical..........cccooeviviiiiinieineeeee,

ConNECtOr - SErain REIET.........oii e e e e st e e e e e e snenneeneees
Cord & Plug Assy. (Incls. Strain Relief) (120 V.).....cioiiie e 1
Cord & Plug Assy. (Incls. Strain Relief) (230 V.). et 1
Mach. Screw M4 x 0.7 x 14mm Phil. Pan Hd...........coooiiiiii e 4
Mach. Screw M4 x 0.7 x 15mm Slotted Pan Hd. (SST)......cccooiiiiiiiiiiiiiieeeeeeee e 2
Lockwasher M4 EXIErNal (SST)....ciiuiie ittt ettt et et e e e e s e e e e e aaaaaeas 2
BIOCK = T@IMINAL.......oiiiiiiii ettt ettt e e e 1
Brace - Controller Plate

Self-Tapping Screw M3.9 x 13mm Phil. Pan Hd., (SST)......cccoiiiiiiiiieiieeecee e 1
Self-Tapping Screw M3.9 x 13mm Phil. Pan Hd., (SST)......ccoiiiiiiiiiiiieeceeee e 1
Plate - Controller MOUNTING. .......oo.uiiiiaie ettt ettt e e e e ennes 1

-7- F-43182 Rev. A (May 2023)



FMS40 MIXER REPLACEMENT PARTS

22

21

8 THRU 20

PL-59037

ATTACHMENT HUB

F-43182 Rev. A (May 2023)



FMS40 MIXER REPLACEMENT PARTS

ILLUS.
PL-59037

PART NO.

00-917322
SC-130-77
WL-019-74
00-917430
00-917435
BN-002-04
BN-002-04
00-070045-00001
00-070045-00002
00-070045-00003
00-070045-00004
00-070045-00005
00-070045-00006
00-070045-00007
00-070045-00008
00-070045-00009
00-070045-00010
00-070045-00011
00-070045-00012
00-070045-00013
00-070025
PL-003-17
00-108197-00001

ATTACHMENT HUB

NAME OF PART

Plug - Attachment (BIACK).........couiiiiiiiieie et
Cap Screw M8 x 1.25 x 30mm Hex Hd.

Lockwasher M8 SPring (SST)......ceiuiiiiiiiie ettt e e e
HUD - AHACRIMENT.......o et e e 1
Seal - Attachment Hub...

NEEAIE BEAING. ... eeeieitiie ettt ettt e bt e et e e et et e e eab e e e e bt e e e e bt e e eanbeeeeaeeaaeeens
NEEAIE BEAING. ... ettt ettt bttt ettt e e ettt e e a bt e e e bb e e e e be e e e b et e e e e aeeeeas 1
Washer - Thrust (0.125 Thk.)... AR
Washer - Thrust (0.119 Thk.)...... AR
Washer - Thrust (0.121 Thk.)...... AR
Washer - Thrust (0.123 ThK.)...coouiiiiieiiie e e e AR
Washer - Thrust (0.127 ThK.)....ooueiiiiiie e e e AR
Washer - Thrust (0.129 Thk.)......

Washer - Thrust (0.100 Thk.)......

Washer - Thrust (0.090 Thk.)...... .
Washer - Thrust (0.131 ThK.)...cooiii e AR
Washer - Thrust (0.133 ThK.).....ueiieiiiie ettt et e e e e e e e e e e as AR
Washer - Thrust (0.136 Thk.)...... .
Washer - Thrust (0.139 ThK.)....oouieiieie e et e e e e e AR
Washer - Thrust (0.116 ThK.)....ccuieiiiiiiie ettt e e e e e AR
Gear - ATaChMENT DIVE........ccviiiiiiieeee ettt 1
PIUG = EXPANSION......etiiiiieie ettt et e et e e s e et e e e e e e e e e e e as 1
TRUMD SCIEW 1-1/4 ... et 1

F-43182 Rev. A (May 2023)



FMS40 MIXER REPLACEMENT PARTS

PL-59038 |

BASE AND PEDESTAL

F-43182 Rev. A (May 2023) -10 -



FMS40 MIXER REPLACEMENT PARTS

BASE AND PEDESTAL

ILLUS. PART NO. NAME OF PART AMT.
PL-59038
1 00-917128 Grommet - AttachmeNnt HUD...........ooiii e 1
2 SC-120-29 Mach. Screw 1/4-20 X 1 Phil. OVal H........coiiiiiieie e 1
3 SC-130-88 Mach. Screw M8 x 1.25 x 20mm Phil. Button Hd. (SST)......cccoiiiiiiiiiiieeeeeeee e 1
4 00-917118 Cover - TOP (With HUD)......ooiiiii et 1
5 00-874925-00007  S€aI - NEOPIENE.......eiutiiitiiitie ettt ettt ettt et e bt e et e e et e e bt e st e e eabeenareesteeeeeeananne 1
6 SC-124-61 Cap Screw M10 x 1.50 X 40MmM HeX Ha......oiiiiiii e 4
7 WL-019-89 Lockwasher M10 HeliCal (SST)....cccuiiriiiiiieiee ettt e e 4
8 PC-003-36 Cotter Pin 3/32x 1 Lg
9 00-917375 AT = BOWI Lttt en e
10 SC-086-01 Shoulder Screw 1/4 Dia. x 3/4 Lg. 10-24 Hex Socket Hd..........ccccooeiiiiiiiininiiecce 1
11 NS-013-14 INUL 571818 HEX...c.teetee sttt ettt b e sbe et enn e e nneeanns 2
12 WS-017-16 WWASIE ...ttt ettt 2
13 00-917612 Bearing = BOWI Lift........coiieiiiieiiii ettt ettt e e e 1
14 00-917373 RO = BOWI Lift....ceeeee et 1
15 RP-006-48 PiN = ROI (BMM)...ie e et 1
16 WS-031-67 Washer
17 00-070104 Spring - Bowl Lift
18 WS-031-67 Washer
19 NS-049-24 Lock Nut M12 x 1.75 Hex
20 00-916876 Grommet
21 PC-003-36 Cotter Pin 3/32 x 1 Lg....
22 00-917376 HaNAIE = BOWI Lift....c..eoieeiiie ettt nn e
23 00-917290 BaS. ..ttt r e h ettt r e ern e aan 1
24 00-917166 Pad - Rear........ccoovnieiiiinieccec e
25 SC-130-86 Mach. Screw M10 x 1.5 x 25mm Hex Flat Hd
26 WL-019-89 Lockwasher M10 Helical (SST).......ccccevevrveennne.
27 SC-127-78 Cap Screw M10 x 1.5 x 60mMmM Hex Hd. (SST)...c..eioiiiiiieeceeece e 4
28 00-917166 L= T IR oY T OSSR 1
29 SC-130-86 Mach. Screw M10 x 1.5 x 25mm Hex Flat Hd
30 SC-130-86 Mach. Screw M10 x 1.5 x 25mm Hex Flat Hd
31 00-917391 Pad - Front (Right)........ccccooviniiiiiies
32 00-917691 Plate - BOMOM COVET ..ottt et ettt e e sttt e e e sbe e e e e at e e e e e e eeaaaaaaans
33 SC-118-58 Cap Screw M6 x 1.0 X 12mm HeX Hd. (SST)....ciiiiiiiieiiiiisieeecee et
34 WL-019-48 Lockwasher M6 Helical (SST)
35 SC-130-86 Mach. Screw M10 x 1.5 x 25mm Hex Flat Hd
36 00-917390 Pad = FIONt (LEft)....c.eiiieiiiee et 1
37 00-917858 PABSTAL.....c.eeeeeei e 1
38 00-917595-00002  DOWEL.....cueiiierieiieiee ettt sttt st s b s r e s et e et e e e e e e s e e r e e e e e e e ne e e e s 1
39 00-917292 LI =10 TS 415 o o T U OR 1
40 00-916463 RS o4 T TR = 1o L N X USSP 1
41 00-916992 (oo To TN (= T=T 4 (= PSR 1
42 00-917341 LOGO = BETKEI (LArge).....cecueiiiiieiee ettt ettt ettt e e 1

11 - F-43182 Rev. A (May 2023)



FMS40 MIXER REPLACEMENT PARTS

\

N\
NN\

)]

@ﬂ

- 4,// N
e '
s 1
> |
I

|

o
PL-59039 | /

BOWL SUPPORT

F-43182 Rev. A (May 2023) -12-



FMS40 MIXER REPLACEMENT PARTS

PART NO.

00-917673
SC-120-59
WL-019-74
WS-017-16
00-917842
SC-120-59
WL-019-74
00-917660
00-917652
00-917299
00-917595-00004
00-917654
00-917299
WL-019-74
SC-120-59
00-917986-00001
SC-120-61
00-917309
00-917986-00002
00-917986-00001
00-917986-00002
SC-120-59
WL-019-74
00-917416
00-917818
SC-120-61
WL-020-01

BOWL SUPPORT

NAME OF PART

Washer........cccooeviiveiiieeeen

Pin - Bowl Mounting

Cap Screw M8 x 1.25 X 20mm HeX Hd........cooiiiii e 2
Lockwasher M8 Spring (SST)

Pin - Weldment LatCh...........eiiiiie ettt e e e e e e e
RESE = BOWI.....e ettt et e st e e et e b e e et et e e e e e e e e e as 1
SHAEWAY = BOWI Lift......eeeeeiieiieeee ettt ettt e st e e bee e e eeeaan 1
DIOWEL. ..ottt e e e e et r e e e e e e e e as 2
RELAINET ...ttt et et et e et e et e e e e e e e e e e e e as 1
SHAEWAY = BOWI L.ttt et e e e 1
Lockwasher M8 SPring (SST).....uuiiuiiiiiieiie ettt e e e 8
Cap Screw M8 x 1.25 X 20mMm HeX Hd.....oo.eeiiiiieiieee et 8
SEAI = SIAE COVET ...t e et e e e e e e e e et e e e e e e e e e seeaabeeeeeeeeeeeanaeeaaees 1
Mach. Screw M4 x 0.7 x 10mm Slotted Cheese Hd...........coooiiiiiiiiiieeeee e 4
(70117 PSPPSRt 1
LT IS (o [N 070 1Y =T PSP PTRTSURUPPPPNt 1
Seal - Side Cover....

Sl = SIAE COVET ...ttt ettt ettt et et e e b e st e e e ab e e enb e e sateeanbeeeabeeanee e nnbeaaaaans
Cap Screw M8 x 1.25 X 20mm HeX Hd.........oviiiiiiiicceeeee e 4
Lockwasher M8 SPriNg (SST).....uieiuii ittt ettt st e st e e saa e bae e e e e annes 4
Bracket - BOWI Lift SUPPOI........ooiiiiii ittt e e e e e e e aaeeeas 1
ST0 o] oo R = oV PSR ORSPPPP 1
Mach. Screw M4 x 0.7 x 10mm Slotted Cheese Hd..........cccoceeiiiiiii i 2
LOCKWAShEr M4 HEIICAL............ueiiiieieeeee e e e e e 2

-13- F-43182 Rev. A (May 2023)



FMS40 MIXER REPLACEMENT PARTS

PL-59040 |

TRANSMISSION CASE AND MOTOR

F-43182 Rev. A (May 2023) -14 -



FMS40 MIXER REPLACEMENT PARTS

TRANSMISSION CASE AND MOTOR

ILLUS. PART NO. NAME OF PART AMT.
PL-59040
1 0L a0 000 =S
2 00-917364 Belt - V Ribbed
3 RR-012-14 Retaining Ring
4 00-917370 PUIIEY = DIIVEN. ..ttt ettt a et e bttt sa e bt et et ebeeneeneeeanneeanns
5 00-917369 PUIIEY = DIV ...ttt ettt e ettt et e b e bt e s e neeneeneeeaneeeanne 1
6 SC-127-76 Set Screw M4 x 0.7 x 10mm Hex Hdls., Cone Pt. (SST).
7 SC-120-59 Cap Screw M8 x 1.25 X 20mMm HEX Ha.....oouuiiiiiiiiiii e
8 WL-019-74 Lockwasher M8 SPriNg (SST)......ieiiii ittt ettt ettt et e et e e eae e e saeeentaeeaeeennes
9 00-917366 Bracket - MOtor MOUNTING. .....cooiiiiieiiiie et e e e e e e e as 1
10 00-917496-00002  KEY = MELIIC.....cuiiriiiiiitieiteete sttt ettt r e st er e n e sae e e e e b e e enes 1
11 00-917680-00001  Motor (2.5 Hp., 200-400 V., 3 Ph.)....ciiiiiiiiieieiieie e 1
12 00-078752-00009  Clamp - CabIe......ccoiiiiiei e e e 1
13 SC-118-28 Mach. Screw M4 x 0.7 x 12mm Slotted Pan Hd. (SST)......cceiiiiiiiiiiiiiieceeeeeee e 1
14 00-917410 | T0] =1 (o ] SRS
15 00-917360 Cover - Transmission Top....
16 00-917595-00005  DoOWel.......cccvrevueieiieeiieiecenee
17 WL-019-74 Lockwasher M8 Spring (SST)......coouii ittt 5
18 SC-130-78 Cap Screw M8 x 1.25 x 35mm Hex SOCKet Hd..........uuiiiiiiiiiie e 5
19 00-917624 Bracket - Top Cover Mounting
20 WL-020-12 LOCKWASHET MB SPIING. ... .eeiiieiie ittt ettt e e he e st e et eesaeeeabeentaeeaeeannee
21 SC-117-25 Cap Screw M6 x 1.0 x 12mm Hex Socket Hd..........cccuviiiiiiiiieeccec e 8
22 00-917410 (5o =1 (o] TP PP PR P PR OPPRPPRROt 4
23 WS-030-44 WWASHEE (SST)...ciiiiieii ettt sttt e e 4
24 SC-120-59 Cap Screw M8 x 1.25 X 20mMm HEeX Hd......c.vviiiiiiiii e e e e e 4

25 SC-047-12 Set Screw 1/4-20 x 3/8 Hex Hdls., Knife Cup Pt........cccooiiiiiiieee e 2

-15- F-43182 Rev. A (May 2023)



FMS40 MIXER REPLACEMENT PARTS

PL-59041 |

TRANSMISSION

F-43182 Rev. A (May 2023) -16 -



FMS40 MIXER REPLACEMENT PARTS

TRANSMISSION
ILLUS. PART NO. NAME OF PART AMT.
PL-59041

1 00-916663 Spacer - Lower Planetary

2 00-067500-00068 O-Ring..............

3 BB-015-08 Bearing - Ball....

4 00-917498 Gear - Helical

5 00-917496-00006  KEY = IMEIIC. ... uteeiiieitie ittt b e h e e a et ettt e bt e e bt e st e e eab e e st e es e e e e e annnne

6 00-917496-00005 Key - Metric...

7 00-917496-00003  Key - Metric...

8 00-917356 Shaft - Sun.............

9 00-070020-00002  GEAI = BEVEI (ABT)...cctiiieeiiitieie ettt ettt ettt et eae e et eae e aeebeeneebe e e nbeeeeneees 1
10 00-917368 Spacer - UpPer Planetary............ooiiiiiiii et e 1
11 BB-005-34 Ball Bearing
12 NS-032-32 Stop Nut 3/4-16 (LH Thread) FIEXIOC.........cceiiiiiiiiiiiiiec it 1
13 BB-020-06 Ball Bearing (Fafnir 204KDFAS1580)........ccouiiteiiriieienieenieeee sttt 1
14 00-917361 Shaft - Worm Gear.........cccccceevenvenennns
15 BB-020-06 Ball Bearing (Fafnir 204KDFA51580)....

16 SL-005-04 Spring - Loading.........cccoveeeniiiiiieneeene

17 00-917405 Gear - INTEINALL.....coieii e e e
18 WL-020-13 LOCKWASHhEr M8 HEIICAL.........ccooiiieee et e e s e e e e e e e e eaeeeeas
19 SC-117-19 Cap Screw M8 x 1.25 x 30mm Hex SOCKet Hd........ocueeiiiiiieeee e 5
20 00-110334 Sl - PlANEIANY ..o e 1
21 00-477413 [T T o PSRRI 1
22 BB-007-52 Ball BEAMNG. ...ttt ettt e e e e e anee 1
23 00-477407-00002  PlANELAIY. .....ctiiiieitieiiaie ettt ettt b ettt b et a e bt e bt a et bt et s e e bt e b e et nh et et et 1
24 BB-005-46 Bearing - Ball - Fafnir 204KDDFS50545...

25 WL-020-19 Lockwasher 20mm X 36mMm BRG..........cciiiiiiiiiiiiieesee et 1
26 NS-049-25 LOCK NUt M20 X 1 BRG.....ciiiiiiiicieite ettt st ean 1
27 00-917690 PIUG = PIAN@IATIY ..o oottt e e e e e as 1
28 00-070019 PN = AGITAIOT. ... e 1
29 00-477441 Shaft - Agitator (INCIS. HEM 28).......coiuiiiii e 1
30 00-917496-00004  KEY = MEIIIC. ... uteiiiieeit ettt b ettt b et et e e bt e b e et e e et e st e este e e e e e ananne 1
31 00-110335 Seal - AGItAtor Shaft........oo.ei i e 1
32 BB-007-52 1272 275 T4 T PSSR 1
33 BB-005-46 Bearing - Ball - Fafnir 204KDDFSS50545...........oooiiiiiiiiieeiiese ettt 1
34 00-477412 GAN = PlANEGIAIY ... ettt ettt st e e 1
35 RR-012-06 Retaining RING DiN 471 ... . ettt e ettt e ettt e e e st e e e e s bt e e e e e e eeaaeaaaans 1

-17 - F-43182 Rev. A (May 2023)



FMS40 MIXER REPLACEMENT PARTS

[

w ,,/
\

Y /z
Ve X

PL-59042

BOWL GUARD AND HEIGHT SENSOR

-18 -

F-43182 Rev. A (May 2023)



FMS40 MIXER REPLACEMENT PARTS

PART NO.

00-916902-00003
00-917184
00-917449
00-917297
SC-117-77
00-917338
00-917372
00-917056
00-917185
SC-130-49
00-917185
00-917186
00-916902-00003

BOWL GUARD AND HEIGHT SENSOR

NAME OF PART AMT.
SWICH - REEA.....ceii e e 1
Holder - REEA SWItCh ..ottt 1
Pin - Magnet BriAGe........coi ittt et e e e e e e e e e as 1
GUArd - REAI SPIASK......eeiiiiiiiiiecc et e e e e e e st e e e et e e e e eta e e e sat e e e eannnrnarnnanes 1
Mach. Screw M5 x 0.8 x 12mm Slotted Flat Hd. (SST).......coiiiiiiiiiieiiiiieeeeeeeree e 5
Cage Assy. (InCls. fems 5, 7, 8, & 9).....eiiiiiiiii et 1
Lo TR I o PSP 1
PIUNGET = Bl ettt ettt e e e 4
[ E=To | T SO U PP PP POPPPPTN 1
Mach. Screw M6 x 1.0 x 16mm Slotted Flat Hd. (SST).....c.cooviiiiiiiiiiiiiieeeeeeeeee e 4
1= o 1= SRR 1
[ (oo oY 1V - To o =T AP 1
SWILCH - REEA.....cieii e e 1

-19- F-43182 Rev. A (May 2023)






FMS40 MIXER REPLACEMENT PARTS

PART NO.

00-275450
00-917949
00-478595-00003
00-023500-00002
00-275899-00003
00-295029-00002
00-917735
00-917380
00-917955
00-917788
00-917945
00-917953
00-917954

AGITATORS AND ACCESSORIES

NAME OF PART AMT.
"B" Flat BEAEr (AIUM. ) ... ettt ettt et e e st e e e sate e e e e abbe e e s satbeeesasnnbbnbenneee 1
"B" Beater (20 Qt.) (PACKAGEA).......ueeiuiriiiiieiiietie ettt 1
DoUGh HOOK (B0 Qt.).....vietiiieitieee ettt sttt enn e e nneeaan 1
Dough HOOK (20 Qt.).....eiiieiieiie ettt ne e aane 1
Wire WHIP (30 Q). 1
Wire WHIP (20 Q. )...eeueeieeie et 1
INGTEAIENT CRULE........iiiiiie ettt ettt e e e e eanee 1
BOWI ASSY. (40 Q). ettt ettt ee et nneenn e e e nnneeann 1

Bowl Assy. (20 Qt.) (Packaged)..
Guard - Splash (20 Qt.) (Packaged)
Guard - Splash (30 Qt.) (Packaged)

Dolly - BOWL......cooiiiiiiiiiiieieeeee

Kit - Bowl Reduction (20 Qt.) (Incls.

JE USSP TS U OO OO SR URURTURROUPTOUON 1

20 Qt. Bowl, Beater, Whip, & Dough Arm).............ccceeeeee. 1

-21-

F-43182 Rev. A (May 2023)



FMS40 MIXER REPLACEMENT PARTS

©  vom

%77

1TBL1

owzm@m ® -
onsHe oG-
_”HHMW rh W

SISSYHO &

I ! sxoL (S H®
suoL @

a3 R == e)
uiwanl (SO

2rsss E =
ZunL _W ® wioL (SO
- ﬁ & awoL (SO

vaoL S H®

@N._S:SNE
ooz S -&- _

R =mze
R =mze

—l

PL-59064

-22-

WIRING HARNESSES

00-917594 Harness - Main

©<+om
OO

q
sTARTA 51O
sTARTB S H®@

sToPPB [ S 1H®

STOPPB

F-43182 Rev. A (May 2023)



FMS40 MIXER REPLACEMENT PARTS

WIRING HARNESSES

ILLUS. PART NO. NAME OF PART AMT.
PL-59064
1 00-917594 [ LA LY 1Y =T o TRt 1

-23- F-43182 Rev. A (May 2023)



FMS40 MIXER REPLACEMENT PARTS

FORM 43182 Rev. A MAY 2023 PRINTED IN U.S.A.



